@ TWEED

SHIRE COUNCIL

Environmental Emergency Management Plan
Murwillumbah Wastewater Treatment Plant
and Sewerage Network

Approved by: Manager Water

Version 1.1
Division: Community and Natural Resources
Section: Water

File Reference:
Historical Reference:

TWEED SHIRE COUNCIL | TOGETHER FORWARD



Version History

Version # Summary of changes made Date changes made
1.0 Created by MHancock 18/10/2013
1.1 Testing by BLu & ATrindall 07/12/2017




Table of Contents */ TWEED

SHIRE COUNCIL

1 INTRODUCTION L.ttt ettt e e e ettt et e e e e e sttt bt e e e e e e s aanbbebeeaaaeesaannbbebeeaees e annbnaeeas 1
1.1 L] Y| =T 01T =T o g 1= ] PSR 1
1.2 OrganiSationNal POHCY ........cciiiiiiiiiii e e e e e e e e e e e e 2
[...]
responsible for implementing it, and is regularly tested and reviewed for accuracy,
currency and suitability.

2 Site Description

The Murwillumbah Sewerage Scheme is a combined gravity sewage collection and
transport system with a dedicated wastewater treatment plant (Figure 1). It consists of the
following components:

+ Reticulated Sewage Pumping Stations (SPS)
+ Reticulated Sewage Gravity Mains (SGM)

+ Reticulated Sewage Rising Mains (SRM)

« Transport SRM

+ Household pressure pumping systems

+  Murwillumbah WWTP

The sections below describe the site and its activities in more detail, with particular focus on
operations at Murwillumbah WWTP.

2.1 Location

The Murwillumbah WWTP is located at Frances St, Murwillumbah 2484 (Figure 2). This is
approximately 1.8 km from the Murwillumbah CBD. It is situated on a 19 hectare property
(Lot 2 DP 5343521) owned by Council.

Sewerage network services the suburbs of Condong to the north, Bray Park to the south
and east and Murwillumbah surrounding the treatment plant. The sewage sources are
mainly residential and commercial.

2.2 Environs

The Murwillumbah WWTP is located within the floodplain of the Rous River a major tributary
of the Tweed River. The Rous River runs approximately 60m from the western boundary of
the plant. Surrounding the WWTP are low-lying agricultural lands that are predominantly
farmed for sugar cane. The existing WWTP infrastructure is built up with a steep
embankment down to the natural ground level. All structures except the Catch/Balance
Ponds are constructed above 5.5 m Australian Height Data (AHD) which is the 1 in 100
flood level. The top of the Catch/Balance Ponds embankments are at 4.5 AHD which is the
1in 5 year flood level. (Figure 2).

Page 3



EEMP - Murwillumbah Wastewater Treatment Plant and Sewerage Network

Council’s acid sulfate soil (ASS) planning map indicates that the Murwillumbah WWTP is
located on Class 3 lands. Under the Tweed Local Environmental Plan 2000, the
Murwillumbah WWTP is zoned 5(a) —Sewage Treatment. Farming land to the north and
west is zoned 1(b2) — Agricultural protection. Land adjacent to the southern and eastern
boundaries are zoned 6(a) Open space, 6(b) Recreation or 2(a) Low Density Residential.
There is no significant natural vegetation within close proximity to the plant (Figure 3).

Page 4



EEMP - Murwillumbah Wastewater Treatment Plant and Sewerage Network

Figure 1: Murwillumbah Point WWTP Sewerage Network

Murwillumbah Wastewater Treatment Plant Reticulation System

) /fE;F!
e SRR - -~
,/ “spsions svs 1009
i ¢
,»_f

/
r

SPS 1012

5PS 1023

. ISPS 1028

Legend

D Murwillumbah Wastewater Treatment Plant
] sewer Catchment (Murwillumbah)
B outfall (Murwillumbah)
[F] sewer Pump Station
0-200mm Dia
——— 225 600mm Dia
—— 700 - 900mm Dia
—=== Sewer Rising Mains

< Water Flow (Tidal)

Waterways

Parcel Boundary

gt Canrncenne

S \/ TWEED

s SHIRE COUNCIL

Murwinmoen NS 2404

710218670 2400 1300262 472 W] e,
¥l w2070 2479 [ i Rp——

Cadasire 28 August. 2013
5 Lana ana Property informatian {LP1) &
Twead Shire Counci

Ehown should bs eonsidared spproximats only

0 220 440 880M
( Gasrande orsem | | | L ]

04 B G094 P
corr ani ot cinnne

Page 5



EEMP - Murwillumbah Wastewater Treatment Plant and Sewerage Network

Figure 2: Murwillumbah WWTP Locality Map — Wetland  Surrounds
Murwillumbah Wastewater Treatment Plant Vegetation Surrounds

3 /

Major Veg Community
I eswarine Complexes
[ Foredune Comgiex
[ eathianas.

[T waniy Modited ! Disturbed:

[ | Misceitanecus Map Units

[ | notDetermined

B raintorest anc Ripanian Communties

[ sclcroohyi Forests ! Woodlands on Sand Substrates and Allivium

RESIDENTIAL i / “ ?ET;%: TWEED
o s SHIRE COUNCIL

T a7 et
1 fon 0w 2 i [

[ G St 013
©Lond and Propedy infosnaten (LPY) &
Twosa Shre Coured.
Boun anox shawn shouat bo consdersd soBTXIRats oey.

Comrwte e 0 W e
ot e
o1 sEAE
oy w0t
B et 10t 11
e LT ST .

| e, cumsaanms. o1 sceaiiry & poy paet ryese 45 oucise
ey o a1 vodny (it wives onksicn, My 5 vegmnsel|
(38 cepemes. s, dwmags it e o comemurrl dumge) ons s

Page 6



EEMP - Murwillumbah Wastewater Treatment Plant and Sewerage Network

Figure 3: Murwillumbah WWTP Locality Map — Vegetat ion Surrounds

Murwillumbah Wastewater Treatment Plant Wetland Surrounds rt

Legend
= Murwillumbah Wastewater Treatment Plant

] svors Fieia
[ show Ground

Residential Areas
SEPP 14

0-100
100 - 200
200 - 300
[0 300 - 400
I 400 - 500

Waterways

@ TWEED

SHIRE COUNCIL

PO B 815
Muhamban NSV 2464

8| 71 02 06702000 | 1300 292672 W st nsw govau
F1162) 6670 2429 E{Engnesiinganaoperatonstwsed.novgor

5000
D0 NOT SCALE
COPY ONLY - NOT CERTIFIED

Page 7



EEMP - Murwillumbah Wastewater Treatment Plant and Sewerage Network

2.3 Processes

The Murwillumbah WWTP is a 16,000 EP treatment plant with two Intermittently Decanted
Extended Aeration bioreactors.

Based on 240 L/EP/d, Average Dry Weather Flow (ADWF) is calculated to be 44L/s.
3XADWEF is 133 L/s and 7xADWF is ~320L/s.

* Flows up to 3xADWEF are fully treated before discharge to the environment.

* Flows >3xADWF to 7xADWF are bypassed to the storm lagoon and returned later for
full treatment.

*  Flows >7xADWEF are diverted from the inlet works to the Rous River

+ Following discussion with the EPA, the following operational parameters have been
adopted:

* Full treatment and disinfection would be provided to all flows during dry weather i.e.
for flows up to 3xAWDF

* Flows up to 7 x AWDF would receive biological treatment

* Flows above 7 x AWDF would receive screening and then be passed to the river.

A summary of the wastewater treatment process, plant and equipment is provided below. A
complete description of equipment and operation and maintenance is provided in the

Operation and Maintenance Manual:
Table 2: Wastewater Treatment Processes, plant and eguipment

WWTP

Description

Process Unit

A mechanical step screen located in the inlet channel
achieves screening of the inflow. A screenings conveyor
Screening and Grit Removal | dewaters the screenings to approximately of 40 % dry
solids.

In case of mechanical screen malfunction the sewage level
in the channel upstream of the screen will rise. Sewage will
enter the screen by-pass channel where a manually raked
barscreen is installed for removal of gross screenings.
After passing through the Arkon flume, sewage flows into a
vortex grit removal tank in which relatively heavy grit particles
are settled and removed while lighter organic material is kept in
suspension. Grit settled to the bottom of the tank is lifted by an
air lift pump and discharged into the classifier for washing and
dewatering. The de-watered grit is deposited in a bin located
under the outlet of the classifier.

After the grit removal tank flow enters the flow division chamber
where flow is divided evenly by two weirs and directed into the
two IDEA tanks.

The weir installed in the sidewall of the flow channel between the
screen and flow measuring flume and third weir in the chamber
are connected by common pipeline and they by-pass excess
inflow greater than 7 x ADWF to the storm flow balance pond.

Preliminary Treatment

Flow by-pass and diversion

Deodorisation System Foul air is drawn continuously from the inlet works and is
blown by electric fan into the deodorisation soil bed. Foul air
is distributed evenly throughout the base of the

Page 8



EEMP - Murwillumbah Wastewater Treatment Plant and Sewerage Network

Process Unit Description

WWTP

deodorisation bed by a series of pipes in a gravel surround,
which also act as underdrain.

The bed drains to the Inlet Syphon Scour Pump Station.
Micro-organisms in the soil and plants on top of the bed
effect deodorisation.

Storm flow storage pond The storm flow storage pond was built in the depression
and pump station area of the old Pasvier channels.

Approximate volume of the pond is 2.5 ML, which provides
storage of 5.5 hours of maximum by-pass flow.

The secondary treatment is an activated sludge process for
treatment of the sewage liquid and partial stabilisation (or
digestion) of the sewage solids. Both are achieved in the
presence of oxygen in two intermittently decanted extended
aeration (IDEA) tanks.

The aeration system provides aeration and mixing in the IDEA
tanks and consists of air blowers with associated equipment, air
manifolds, valves, and membrane diffusers installed on
submerged stainless steel grids.

In each tank there are six (6) submerged stainless steel grids
fitted with a total of 1176 Flygt/Sanitaire fine bubble aeration
diffusers.

Secondary treatment

Aeration System

The aeration system delivers peak airflow of 3,680 m%/h.

The function of the chemical dosing system is to store and dose
alum. Phosphorus removal is achieved by means of chemical
precipitation using liquid Alum.

The liquid Alum is bulk delivered to the plant via a 'Kamlock' inlet
(located at the Storage Tank) into 25 kL capacity Alum storage
tank.

Effluent from the aeration tanks is discharged into the
catch/balance ponds through the effluent transfer mains. Sliding
gates that are provided to direct flows to either one of the ponds
when the other is under maintenance or desludging.

Ponds are concrete lined and have 2,860m3 storage volume.
Prior to discharge to Rous River sewage effluent is disinfected in
an artificial ultra-violet irradiation system. From the catch pond
the Effluent Pump Station UV pumps delivers the effluent (at a
rate of 180L/s) to the pressurised UV unit. From there effluent
gravitates to the River discharge point. The river pumps of the
Effluent Pump Station can discharge effluent at rate 400 L/s
directly to Rous River without UV disinfection.

Excess mixed liquor from the aeration tanks is pumped by
submersible WAS pumps to the sludge lagoon. After six months
in the sludge lagoon, the sludge is to be transferred to the
Sludge Drying Beds.

The supernatant is then pumped to the inlet Works.

A floating pontoon incorporating a positive displacement pump,
and flexible discharge pipe work undertakes de-sludging of the
lagoon.

Chemical dosing for
phosphorus removal

Effluent catch ponds

Effluent disinfection

Sludge handling

The drained sludge is then dried under the sun in the Drying Beds
before disposal off site.

Page 9



EEMP - Murwillumbah Wastewater Treatment Plant and Sewerage Network

WWTP
Process Unit

Description

Tertiary Treatment

The Tertiary Treatment Facility has been designed to provide
further treatment to the secondary effluent from the
Murwillumbah Sewage Treatment Plant to provide a cooling
water supply for the green waste cogeneration power station
built adjacent to the Condong Sugar Mill.

The effluent is drawn from the Catch / Balance Ponds and
passed through a series of filters and ultrafiltration membrane
filters with UV and Chlorine disinfection. The treated water is
stored in a 550kL tank located locally at the STP. The
Clearwater is then drawn from the storage tank and pumped to
the sugar Mill for use at a rate of up to 3ML/day.

2.4 History

The Murwillumbah WWTP was originally commissioned in 1956 for a capacity of 6,000 EP.
The treatment plant has been augmented twice since that time, with upgrades in 1977 to
10,000 EP and to current capacity of 16,000EP in 2000.

2.5 Chemical Storage

A detailed listing of chemicals is contained in the Chemalert database.

A summary of bulk chemicals stored at Murwillumbah WWTP is provided in Table 3. Their

location is shown on the site plan (Appendix A)
Table 3: Summary of bulk chemicals at Murwillumbah

Substance

Classification
under the
ADG Code

Quantity /
Storage
Details

(Maximum

WWTP

WorkCover Requirement

Capacity)
Alum None 25,000 L Not listed in Schedule 11 of NSW Work
(Aluminium | allocated capacity bulk | Health and Safety Regulation 2011.
Sulphate)* UN No: Nil tanks No notification to NSW Work Cover
required.
Caustic 8 Corrosive 1x 10,000 L | Above manifest quantity of 2,500 L (Skin
Soda (Packing 1 x 200L Corrosive Category 1B) (Item 39) of
(Sodium Group 1) capacity bulk | Schedule 11 in NSW Work Health and
Hydroxide S6 Poison tanks Safety Regulation 2011.
Solution) UN No: 1824 Requires notification to NSW Work Cover.
Sodium 2693 200L Notifiable quantity
bisulphite
Sodium 1791 1,100L Notifiable quantity
hypochlorite capacity bulk
tanks

Citric Acid None 200L Below notifiable quantity

allocated

UN No: Nil

Page 10




EEMP - Murwillumbah Wastewater Treatment Plant and Sewerage Network

3 Operation Structure and Responsibilities

The Council organisational structure is provided in Figure 4.
Figure 4: Council Organisational Structure — Commun ity and Natural Resource

GENERAL
MANAGER

Director Director
Technology and Director Planning Community and
Corporate and Regulation Natural
Services Resources

Manager
Business and
Economic
Development

Director Communications
Engineering and and Marketing
Operations Coordinator

Manager
Water

l
|

Water and Water and
Wastewater Wastewater Laboratory Business
Capital Works Operations Coordinator Accountant
Coordinator Coordinator

Water and Wastewater
Strategic and Assets
Coordinator

. Water
Mechanical & Treatment Plant Efficiencyand Reticulation
Electrical Process Engineer Connections Coordinator
Coordinator Engineer

Staff: Water Supply Services; Wastewater Services (Operations Staff);
Laboratory Services; Mechanical and Electrical Services

Roles, responsibilities and communication pathways are illustrated in Figure 5.

Council defines, documents and communicates the areas of accountability and responsibility
of all personnel involved in the implementation, maintenance and review of the HSES
through the following:

+ WHS Risk Management Protocol

+  WHS Responsibility, Authority and Accountability Protocol
+ Position descriptions

+ Risk registers

« Safe Work Method Statements

« Standard Operating Procedures

Requirements for management of contractors are detailed in the Contractor and Services
Health and Safety Management Protocol.

Page 11




EEMP - Murwillumbah Wastewater Treatment Plant and Sewerage Network

Figure 5: Roles, Responsibilities and Communication Pathway

Scheme Director (Director Community
NSW EPA & Natural Resources)

Role: consulting with the Environment Role: consulting with agencies and any
Protection Licensee, ensuring it has no further risk management to ensure no
adverse environmental or human health adverse human health or environmental

implications implications
Contact Name: David Oxenham

Scheme Manager (Water Manager)

Role: Oversee the scheme on a senior management level. Receive critical
operational reports, coordinate communication between other levels and help with
any crucial decision making processes to ensure no adverse human health or
environmental impacts.

Contact Name: Anthony Burnham

Scheme Coordinator (Water and Wastewater Operations Engineer)

Role: Coordinating and reviewing monitoring and reporting. Ensure operation in
accordance with the EEMP (in conjunction with the HSES and other Council

procedures) to prevent adverse human health or environmental impacts.
Contact Name: Peter Haywood

Scheme Supervisor (Treatment and Process Engineer)

Role: Undertaking a general supervisory role to ensure implementation of EEMP
actions. Maintaining effective and efficient operation of the EEMP (in conjunction with
the HSES and other Council procedures) to prevent adverse human health or
environmental impacts.

Contact Name: Marty Hancock

Scheme Operator (Wastewater Treatment Plant Operato  r)

Role: Undertaking tasks in accordance with the EEMP on a daily supervision basis.
Facilitating communication between levels, ensuring appropriate operation and
ensuring no adverse environmental or human health implications.

Contact Name: Anthony Trindall

Page 12




EEMP - Murwillumbah Wastewater Treatment Plant and Sewerage Network

3.1 Working Hours and Employment Structure

Council provides a 24 hour service for every scheme. Standard working hours for WWTP’s
operators are Monday - Friday, 7:00AM to 4:00PM. Routine inspections take place on